
NORTHERN NEVADA WATER PLANNING COMMISSION (“NNWPC”) 
AGENDA 

 
Wednesday, February 6, 2013 

1:30 p.m. 
 

* * * * * * PLEASE NOTE CHANGE IN MEETING LOCATION * * * * * * 
 

Reno City Council Chambers 
One East First Street 

Reno, Nevada 
 

 

Notes: 
1. Items on this agenda on which action may be taken are followed by the term "for possible action". Non-

action items are followed by an asterisk (*). 
2. Public comment is limited to three minutes per speaker and is allowed during the public comment periods, 

and before action is taken on any action item.  Comments are to be directed to the Commission as a whole. 
Persons may not allocate unused time to other speakers. The public may sign-up to speak during the public 
[...]
http://www.rtcwashoe.com/streets-highways-16
http://www.rtcwashoe.com/
http://www.rtcwashoe.com/


2-6-13:  NNWPC Agenda Item 6 
  

Northern Nevada Water Planning 
Commission 

 

 

 
 STAFF REPORT 

 
DATE:  February 6, 2013 
 
TO:  Chairman and Members, Northern Nevada Water Planning Commission 
 
FROM: Terri Svetich, P.E. City of Reno 

 
SUBJECT: Discussion of a scope of work and funding request, in an amount not to 

exceed $50,000 from the Regional Water Management Fund, for an Enhanced 
Nitrogen Removal Planning Study for the Truckee Meadows Water Reclamation 
Facility (TMWRF); and, possible recommendation to the Western Regional 
Water Commission ("WRWC") to approve this project and the funding 
request, Terri Svetich, P.E, City of Reno. 

 
 

SUMMARY: 
Wastewater flows to TMWRF are more concentrated in recent years due to water 
conservation efforts, low flow fixtures and other factors.  Consequently, there are higher 
nitrogen levels in the influent flows into the plant.  The existing treatment processes at 
TMWRF are sufficiently removing Nitrogen to meet discharge requirements; however, 
projecting future flows and loadings, the existing processes may need to be augmented to 
continue to meet limits.  The Cities of Reno and Sparks would like to perform a high level 
assessment of commonly considered tertiary treatment processes that could be employed to 
enhance nitrogen removal at TMWRF.  This assessment would provide a sense of the 
magnitude of costs to implement, footprint requirements, long term operation considerations, 
possible by-products and disposal, permitting considerations and time to implement.  Please 
consider recommending WRWC approval of this project and the funding request for the 
attached scope of work in an amount not to exceed $50,000. 
 
BACKGROUND: 
The National Pollutant Discharge Elimination System (NPDES) permit for the TMWRF 
regulates final effluent discharges to the Truckee River based upon the Total Maximum 
Daily Loads (TMDL).  TMWRF’s current total nitrogen (TN) final effluent load is limited to 
500 pounds per day (ppd) on both a calendar year average basis and monthly average basis 
from May through October.  
 
 
Attachment:  Scope of Work from Corollo Engineers 



 

2700 Ygnacio Valley Road, Suite 300, Walnut Creek, California 94598 
P. 925.932.1710  F. 925.930.0208 

C:\Documents and Settings\rchan\Desktop\Reno-Sparks-TMWRF\Reno Enhanced Nitrogen Removal Planning Study\Enhanced Nitrogen Removal Planning Study-2012-01-14.docx

 carollo.com 

January 14, 2013 
 
Ms. Terry Svetich 
City of Reno 
350 S. Center Street, Suite 400 
Reno, NV 89505 
 
Subject: Proposal to Perform Enhanced Nitrogen Removal Planning Study for the TMWRF 
 
Dear Ms. Svetich: 

At your request, we are pleased to submit this letter proposal to perform a high-level planning study to 
evaluate enhanced removal of total nitrogen (TN) in the effluent at the Truckee Meadows Water 
Reclamation Facility (TMWRF).  

INTRODUCTION 

The National Pollutant Discharge Elimination System (NPDES) permit for the TMWRF regulates final 
effluent discharges to Steamboat Creek/Truckee River. Specifically, TMWRF’s current TN final effluent 
load is limited to 500 pounds per day (ppd) on both a calendar year average basis and monthly average 
basis from May through October. Although the TMWRF currently treats an average of about 30 mgd, 
its final effluent monthly average TN load has nearly reached the 500 ppd limit on several occasions 
over the past 12 months. As a result, the City would like to perform an enhanced nitrogen removal 
planning study to identify and evaluate options to comply with the current TN limit at the permitted 
monthly average capacity of 44 mgd. Specifically, Carollo will evaluate the use of new unit processes to 
treat a portion or all of the entire liquid stream.  

SCOPE OF WORK 

The following Scope of Work outlines the tasks that Carollo will perform. 

Task 1 – Project Management and Meetings 

Carollo will provide project management necessary to perform planning, execution, monitoring, and 
reporting of this project. For this task, Carollo will also attend three meetings in Reno, NV.  

 The first meeting will be a kickoff meeting with the City and TMWRF staff to review project 
goals and discuss project approach and schedule.  

 The second meeting will be conducted after submission of the draft technical memorandum 
(TM) discussed in Task 2 to review City and TMWRF staff comments.  

 The third meeting will be to attend a meeting with City staff at the Northern Nevada Water 
Planning Commission meeting. Carollo will assist the City in preparing a presentation of the 
key findings from the study for this meeting. 

Meeting notes for the first two meetings will be prepared and submitted to the City after each meeting. 



Ms. Terry Svetich 
City of Reno 
January 14, 2013 
Page 2 

 
 
C:\Documents and Settings\rchan\Desktop\Reno-Sparks-TMWRF\Reno Enhanced Nitrogen Removal Planning Study\Enhanced Nitrogen Removal Planning Study-2012-01-14.docx

 carollo.com 

Task 2 – Enhanced Nitrogen Removal Evaluation 
 
The TMWRF already includes several tertiary treatment processes for nitrogen removal. The primary 
and secondary treatment facilities are followed by six nitrification towers that biologically oxidize 
ammonia nitrogen to nitrate nitrogen. The nitrification towers are followed by four fluidized bed 
denitrification reactors that biologically reduce the nitrate nitrogen to nitrogen gas, which is released to 
the atmosphere. An external carbon source (methanol) is fed to the reactors to enable biological 
denitrification. Finally, 12 granular media filters are used to further reduce remaining suspended 
solids. 
 
The existing tertiary treatment facilities are achieving significantly better nitrogen removal than they 
were designed for in the 1980’s. These facilities were designed to meet a permitted monthly average TN 
load of 1,665 lbN/d, corresponding to a TN concentration of 5.0 mgN/L at a permitted monthly average 
flow rate of 40 mgd. Additionally, these facilities were designed to meet a seasonal ammonia nitrogen 
discharge limit of 2.6 mgN/L from May through October. 
 
The current permitted monthly average TN load is 500 lbN/d – 30 percent of the original design basis. 
To comply with the current discharge limit, TMWRF operations staff achieve higher nitrification tower 
and denitrification reactor efficiencies than those assumed for the original design. However, enhanced 
nitrogen removal may be required to meet even lower nitrogen limits. 
 
There are several treatment alternatives that could be considered for the TMWRF. Many of these 
alternatives are based on various configurations of suspended growth and/or fixed film biological 
processes for combined and/or separate-stage nitrification and denitrification. The TMWRF already 
includes two fixed film biological treatment processes for nitrification and denitrification. The existing 
suspended growth activated sludge process does not have additional capacity to achieve nitrogen 
removal in addition to its existing goal of BOD removal and biological phosphorus removal. 
Accordingly, these alternatives will not be included in this study. 
 
There are other treatment alternatives that could complement – rather than replace – the existing 
nitrification towers, denitrification reactors, and granular media filters. These alternatives include 
sidestream treatment processes to treat the ammonia in the centrate return stream, coagulation 
upstream of the existing filters, membrane processes, and advanced oxidation processes. 
 
Three of these complementary treatment alternatives will be evaluated for this study: 
 

 Enhanced Coagulation is an alternative that could be used upstream of the existing granular 
media filters to improve particulate nitrogen removal. This alternative could also convert 
colloidal and some soluble nitrogen to a particulate form amenable to removal by the existing 
filters. Metal salts, polymer, and/or customized coagulants (e.g., polyaluminum chloride) 
would be used. 

 
 Reverse Osmosis is a membrane treatment alternative that has the potential to remove 

significant soluble and colloidal nitrogen in addition to all particulate nitrogen. Reverse 
osmosis has a significant energy demand, however, because of the high pressures needed for 
membrane operation. 

 
 Advanced Oxidation Processes are an alternative that use a combination of oxidants (e.g., 

ozone, hydrogen peroxide, and/or ultraviolet light) to convert soluble nitrogen compounds to 1) 
more oxidized forms directly that could be removed by the denitrification 



Ms. Terry Svetich 
City of Reno 
January 14, 2013 
Page 3 

 
 
C:\Documents and Settings\rchan\Desktop\Reno-Sparks-TMWRF\Reno Enhanced Nitrogen Removal Planning Study\Enhanced Nitrogen Removal Planning Study-2012-01-14.docx

 carollo.com 

reactors, and/or 2) biodegradable forms that could be treated in the other existing biological 
treatment processes. 

 
The entire plant flow would be treated with the enhanced coagulation alternative. The reverse osmosis 
and advanced oxidation processes alternatives could treat the entire plant flow or they could be 
configured as a parallel treatment process to treat only the flow necessary to meet a given discharge 
limit. 
 
For each alternative, planning level design criteria (including practical flow increment) will be 
established, along with an estimate of preliminary footprint requirements and costs (construction, 
capital, and life-cycle costs).  
 
Carollo will prepare a draft TM following completion of Task 2 to summarize planning approach and 
key findings. Assuming City and TMWRF staff will take two weeks to provide review comments, Carollo 
will incorporate applicable comments into the final TM for submission to the City and TMWRF.  

COST AND SCHEDULE 

Our estimated cost to perform the Scope of Work is attached as Exhibit A. We will begin our services 
immediately after receiving a written notice to proceed from the City and will complete the draft TM 
within two months. 

Please call us if you have any questions concerning this proposal.  
 
Sincerely, 
 
CAROLLO ENGINEERS, INC. 
 
 
 
Rick Chan, P.E.                                                                                
Vice President         
 
cc:  Ron Appleton and Elisa Garvey – Carollo  



Rick Ron Elisa
 Chan Appleton Garvey CAD WP Total Total
Task Task Description $263 $255 $228 $143 $110 Hours Cost

1.0 Project Management and Meetings
- Project Management  4 0 0 0 0 4 $1,052
- Meeting 1 4 8 8 0 0 20 $4,916
- Meeting 2 4 8 8 0 0 20 $4,916
- Meeting 3 4 16 8 0 0 28 $6,956

Task 1.0 Totals = 16 32 24 0 0 72 $17,840
2.0 Enhanced Nitrogen Removal Evaluation

- Treatment Alternatives 4 60 6 0 0 70 $17,720
- Prepare TM 4 16 8 8 6 42 $8,760

Task 2.0 Totals = 8 76 14 8 6 112 $26,480
Project Totals = 24 108 38 8 6 184 $44,320

(1) Labor rate includes all Carollo's direct cost, overhead, communication, and other material costs.
 

EXHIBIT A

LABOR AND BUDGET ESTIMATE 

TRUCKEE MEADOWS WATER RECLAMATION FACILITY
ENHANCED NITROGEN REMOVAL PLANNING STUDY

Enhanced Nitrogen Removal Planning Study Budget.xls 1/13/2013



2/06/13:  NNWPC Agenda Item 7 
  

Northern Nevada Water Planning 
Commission 

 

 
 STAFF REPORT 

 
DATE:  February 1, 2013 
 
TO:  Chairman and Members, Northern Nevada Water Planning Commission 
 
FROM: Jim Smitherman, Water Resources Program Manager 
 
SUBJECT: Report on the South Truckee Meadows General Improvement District 

(“STMGID”), issues arising from the pending consolidation of Washoe 
County’s water utility with the Truckee Meadows Water Authority 
(“TMWA”), and possible consolidation of STMGID with TMWA. 

 

 
Jerry Schumacher, STMGID Board of Trustees, will provide a brief verbal report concerning 
STMGID issues arising from the pending consolidation of Washoe County’s water utility 
with the Truckee Meadows Water Authority (“TMWA”), and possible consolidation of 
STMGID with TMWA. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
JS:jd 
 



2/06/13:  NNWPC Agenda Item 8 
  

Northern Nevada Water Planning 
Commission 

 

 
 STAFF REPORT 

 
DATE:  February 1, 2013 
 
TO:  Chairman and Members, Northern Nevada Water Planning Commission 
 
FROM: Jim Smitherman, Water Resources Program Manager 
 
SUBJECT: Report on the Truckee Meadows Regional Planning Agency (“TMRPA”) 

parcel-based population and employment modeling project 
 

 
Jim Smitherman, NNWPC Water Resources Program Manager, will provide a brief verbal 
report concerning the status of the TMRPA parcel-based population and employment 
modeling project. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
JS:jd 
 



02-06-13:  NNWPC Agenda Item 9 
  

Northern Nevada Water Planning Commission 
 

  

DATE: February 1, 2013 
TO: Chairman and Members, Northern Nevada Water Planning Commission   

FROM: John Rhodes, Legal Counsel 
SUBJECT: Report on legislative activities, including Bill Draft Requests and Bills pending in 

the 2013 Nevada Legislature that may affect the Western Regional Water 
Commission (“WRWC”) / Northern Nevada Water Planning Commission 
(“NNWPC”)  

 

The following staff report lists Bill Draft Requests ("BDR's") and Bills pending in the 2013 Nevada 
Legislature, as of January 31, 2013, that may affect or are of interest to the WRWC and NNWPC. No 
additional language is available for the BDR's at this time. Pending Bills are noted with an Assembly 
("AB") or Senate ("SB") designation, and the complete language of each Bill is available by clicking 
on the corresponding link contained in the electronic version of this report. WRWC staff and the 
WRWC Legislative Subcommittee will track these BDR's and Bills, recommend positions to be taken, 
and provide periodic updates to the WRWC/NNWPC.      
 

 

Bill Drafts Requested 
 

Water Issues 
 

126 Assemblywoman Carlton 
Revises provisions relating to wastewater (6/27/12) 
 

 

17--144 Legislative committee to Oversee the Western Regional Water 
Commission (SB 487,2007) 
Provides for an ongoing study of water issues in Nevada (6/28/12) 

 

 

439 Assemblywoman Carlton 
Provides for the development of a statewide water plan (9/4/12) 

 

 

442 Assembly Goicoechea 
Makes appropriation to the Humboldt River Basin Water Authority for 
cloud seeding project (9/4/12) 

 

 

58--481 Senator Roberson 
Provides for oversight and transparency of the Southern Nevada Water 
Authority (9/4/12) 
 

 

48--543  Assemblyman Goicoechea  
Joint Requester: Assemblyman Ellison  
Revises provisions governing the transfer of water rights. (10/30/12) 
 

 

48--565  Assemblyman Wheeler  
Enacts the Municipal Water Users Equity Act of 2013. (11/14/12) 
 

 

  



02-06-13:  NNWPC Agenda Item 9 
 

 
Page 2 of 3 

48-631 Senator Goicoechea 
Includes participation by local governments in monitoring, management 
and mitigation of water resources (12/3/12) 

 

   
763 Assemblyman Bobzien 

Revises provisions governing the waters of this State (12/10/12) 
 

 

807 Assemblyman Oscarson 
Directs the Legislative committee on Public Lands to study and make 
recommendations on alternative water sources for Nevada communities 
during the 2013-2014 interim.  (12/10/12) 
 

 

864 Senator Settelmeyer 
Revises provisions relating to water (12/10/12) 
 

 

 
 

Open Meeting Issues 
 

17-49 Assemblyman Hickey 
Revises provisions governing the applicability of the Open Meeting Law 
to the Legislature (3/26/12) 

 

 

19-402 
AB65 

 

Attorney General 
Makes various changes to the Open Meeting Law (8/31/12) 
 

 

730 
 
Assemblywoman Spiegel 
Revises provisions relating to public notices (12/10/12) 
 

 

 
Contracts and Ethics Issues 

 

85 
 
Assembly Ellison 
Revises provisions governing contracts for services entered into by 
certain public employers (6/21/12) 
 

 

19-159 Assemblyman Hansen 
Requires contact information for members of state and local committees 